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AT B SR h b HR B PTIREBHER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

£ #E B (Sample Submitted By) : G54 Z A% A R 5] (SEKOND CREATIVE DESIGN CO., LTD.)

i dh &A% (Sample Description) 1 16cm 58545 (2CUP)- &

A HE (Style/Item No.) : SE-02203

¥ A E (Sample Material) : 4545 CAST IRON + ZEIHR& B COATING (#2Z) + %-F (454K CAST IRON)
% & RAMEEBE A (Manufacturer/Vendor) : R £ E XA IR 3] (SEKOND CREATIVE DESIGN CO., LTD.)
},?é(Country of Origin) : é*;"'%"‘(TAIWAN)

otk B # (Sample Receiving Date) : 2014/03/10

)X H7 M) (Testing Period) : 2014/03/10 TO 2014/03/19

B E K (Test Requested) :

RFEPIGE > BARSPTERZLE BN GERTHATERBRSBL B QRMAREL M (102.08. 20 RFH
10213501463F A5 E )it ATVA T3 : / As specified by client, selected parts on the submitted sample(s) of
Leachable Lead and Leachable Cadmium content for compliance with Article 6 of Sanitation Standard for Food
Utensils, Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) were tested with the

following items:

A4 K (Test Results) : FHATFT—H8 (Please refer to next pages).
=3 % (Conclusion)

RIZE P RIS » TERZLE - ROAALERF S FERARSZ L SR CEMAARERNME (102,08 2008 RF5H
1021350146ﬂ%-¢1§j£). / Based upon the performed tests on submitted samples, the test results of Leachable Lead
and Leachable Cadmium comply with the limits of requirements in Article 6 of Sanitation Standard for Food
Utensils, Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20).

* RIAMESERECA AL I LA FARMBAALER ) EXRKERZSFEMN ) BE G E T HRBIREH B *
(The test report is_the test result issued by the testing institutions as requested by the consignor. Regarding

the product, it shall be determined by the authorities according to the law.)

SGS TAIWANLTD:
Chemical Laboratory —Taipei
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NO.

BRLE (Test Results)

) 3K, 2/ 1% (PART NAME) No.1

2 &% & (BLACK COATING)

" (Page): 2 of 5

18 1% (PASS)
ke o - EH ks 7 &anl X ER
#AAE 1z BR T & &

(Test Items) (Unit) (Volume) (Method) A R4 (Result) FE(
(ml) (MDL) No.1 (Limit)
4% / Lead mg/L 0.1 n.d. 2.5
mg/L SERBERL S BRR  QREBRR T E-% 0.1 n.d. 2.5
ng/L B RS - AIEEMZARR (10255976 0.1 n.d. 2.5
mg/L B SRR F $102195032958 0% ) » AR 0.1 n.d. 2 5
mg/L B e TR TRI BRI / As 0.1 4. 5 5
mg /L described in Method of Test for 0.1 4. 5 5
— - 1500 Food Utensils, containers and

4% / Cadnmium mg /L. Packages - Test of Glass, Porcelain 0.01 n-d. 0.25
mg/L and Enameled Products (MOHW Food 0.01 n-d. 0.25
mg /L No. 1021950329 announced, September 0.01 n.d. 0.25
mg/L 6, 2013), Analysis was performed by 0.01 n.d. 0.25
mg/L ICP-AES. 0.01 n.d. 0.25
mg/L 0.01 n.d. 0.25
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)X 24% (PART NAME) No.2 : 2 &% /& (BLACK COATING)

18 % (PASS)
2% %4 E3 ARk Fxmal| 88X EH
(Test Items) (Unit) (Volume) (Method) A R4 (Result) Fﬁ{ﬁ
(ml) (MDL) No.2 | (Limit)
4% / Lead (Lg/cm? 0.1 n.d. 17
Wg/cm? 5ERDBERL S BE - QRRBT &K 0.1 n.d. 17
1L g/ cm? BRS  AIEHMZARR (10255976 0.1 n.d. 17
LLg/om? B3R F H 102195032958 0 %) » AR 0.1 n.d. 17
1o’ RABATRETRAERBRAN . / A [T T og v
g/ cm? described in Method of Test for 0.1 4. 17
— - 250 Food Utensils, containers and
§ / Cadmiun Lg/en? Packages - Test of Glass, Porcelain 0.01 n-d. 1.7
ug/em? and Enameled Products (MOHW Food 0.01 n.d. 1.7
Kg/cm? No. 1021950329 announced, September 0.01 n.d. 1.7
LLg/cm? 6, 2013), Analysis was performed by 0.01 n.d. 1.7
(Lg/cm? ICP-AES. 0.01 n.d. 1.7
1L g/ cm? 0.01 n.d. 1.7

#3ix(Note)
1. mg/L = ppm ; [Lg/cm? = microgram per square centimeter
2. n.d. = Not Detected / ik*é‘yfﬂ:‘.
3. MDL = Method Detection Limit (77 Z&f8 845 MR4A)
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* BAFPRAFART  AATETHRRAZAES/ Rz,

(The tested sample / part is marked by an arrow if it's shown on the photo.)
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